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A Study on the fire characteristic of pipe insulation film

materials in the pit room of the skyscraper
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Fig. 1. Schematic diagram of cone Fig. 2.Fire tester for flame propagation
calorimeter
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Table 1. Time to ignition of insulation

film
Time to
Sample ignition(sec) Remark — 1
25kW/m' | 50kW/m’ - cf
A 82 18 R E
B 56 12 2 ]
£ E
Flame ]
¢ 114 22 retardant ;
Flame | y E
D 166 46 retardant 0 100 200 300 400 500 600 700 B(I)O 9(|)o 1000

Time(s)
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Table2.Results of flame propagation test

800 " " i ! A Number Results of Test
700 & B Sample of times | After After | Square | Length | Remark
glow(s) | flame(s) (cm) (cm)
1 9.8 A A A
A 2 8.2 A A A
3 [112] a a A A
completely
1 7.2 A A A fired
B 2 4.5 A A A
3 5.1 A A A
1 0 0 129 | 4.6
C 2 0 0 14.4 | 4.7
0 100 200 300 400 500 3 O O 16.3 5.4 L) No
Time(s) 1 d d 7.1 3.6 | Flame
D 2 J J 8.3 3.9
3 ] ] 6.6 3.8
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